
 

Sewerage and Water Board of New Orleans 
 

 

 
 
 
 
 

Carrollton Water Treatment 
Plant 
 
Water Quality 
Master Plan  
 
 

 
Final 
 
 
July 2015 

 

 
 

 
 

 

Report Prepared By: 

ARCADIS-US, Inc. 
3850 N. Causeway Blvd. Suite 990 
Metairie, LA 70002 
 
Manchac Consulting Group  
2008 Airline Drive, Suite 300 PMB 312 
Bossier City, LA 71111 
 

 
 

Trigon Associates 
1515 Poydras St., Suite 2200 
New Orleans, LA 70112 
 

NLSW0002  
 
  



New Orleans Water and Sewer Board 
Water Quality Master Plan 

 
CARROLLTON WTP MASTER PLAN 

TABLE OF CONTENTS  
July 21, 2015 

 
 

Table of Contents 
1. Introduction           1-1 

1.1. Project Scope ................................................................................................................... 1-1 
[...]
Figure 5-14: Elevated Storage Tank ..................................................................................... 5-11 
Figure 5-15: 2009 Inspection Photos of Elevated Storage Tank .......................................... 5-12 
Figure 6-1: Total Costs by Improvement Discipline .............................................................. 6-7 
Figure 6-2: Total Costs by Process Area .............................................................................. 6-8 
Figure 6-3: Annual and Cumulative CIP Capital Expenditures ............................................. 6-9 
 

Abbreviations 

AL action level 

CCT corrosion control treatment 

CF cubic feet 

CFE combined filter effluent 

CIP capital investment program 

CPE comprehensive performance evaluation 

D/DBPR Disinfectant/Disinfection By Products Rule 

DBP disinfection byproduct 

ENO Entergy New Orleans 

EPA Environmental Protection Agency 

ESWP Electrical Safe Work Practices 

FRP fiberglass reinforced plastic 

vi 
 



New Orleans Water and Sewer Board 
Water Quality Master Plan 

 
CARROLLTON WTP MASTER PLAN 
TABLE OF CONTENTS (Continued) 

July 21, 2015 
 
GPD gallon per day 

GPM gallon per minute 

HAA5 sum of five haloacetic acid species 

HP horsepower 

HZ Hertz 

IESWTR Interim Enhanced Surface Water Treatment Rule 

IFE individual filter effluent 

LCR Lead and Copper Rule 

LRAA locational running annual average 

LSI Langlier Saturation Index 

LT2ESWTR Long-Term Enhanced Surface Water Treatment Rule 

MCL maximum contaminant level 

MGD million gallons per day 

MRDL maximum residual disinfectant level 

NOM natural organic matter 

NRS Industrial Avenue River Station 

ORS Oak St. River Station 

PAC powder activated carbon 

PLC programmable logic controllers 

POE point-of-entry 

PPE personal protective equipment 

PSI pounds per square inch 

RAA running annual average 

RPM revolutions per minute 

SF square feet 

SMCL secondary maximum contaminant level 

SOR surface overflow rate 

SWBNO Sewerage and Water Board of New Orleans 

SWBPP Sewerage and Water Board of New Orleans Power Plant 

SWTR Surface Water Treatment Rule 

TCR Total Coliform Rule 

TOC total organic carbon 

vii 
 



New Orleans Water and Sewer Board 
Water Quality Master Plan 

 
CARROLLTON WTP MASTER PLAN 
TABLE OF CONTENTS (Continued) 

July 21, 2015 
 
TTHM total trihalomethanes 

VFD variable frequency drive 

WQP water quality parameter 

WTP water treatment plant 
 

viii 
 



 
 

1. Introduction 

The Sewerage and Water Board of New Orleans (SWBNO) owns and operates a potable 
water treatment and distribution system to provide the residential, commercial and fire 
protection needs of the City of New Orleans (City). Water is supplied to meet system 
demands by two water treatment plants (WTPs) - the Carrollton and the Algiers WTPs.  
The Carrollton WTP provides an average flow of 144 million gallons per day (MGD) to 
the East Bank customers; while the Algiers WTP provides an average 10.4 MGD to the 
West Bank customers. Both facilities use the Mississippi River as their source of supply.  
 
Both facilities have been providing safe and reliable drinking water to customers 
throughout the City.  The treatment plants and distribution system have evolved over the 
years to meet the increasing needs of the area while maintaining the necessary high 
quality standards for drinking water.  Current and upcoming regulations are continuing to 
impact treatment and operations.  In addition, much of the equipment at both plants is 
original and has reached the end of its useful service life.  In light of these considerations, 
the SWBNO has elected to complete a comprehensive condition and treatment process 
assessment of both WTPs.  The condition and treatment process assessments are not only 
central to meeting regulatory requirements, but also essential to identifying the 
SWBNO’s short and long-term capital planning and revenue needs.  The comprehensive 
needs assessment will be used to develop a 20-year capital improvements plan (CIP) 
program that provides a roadmap for delivering safe and reliable drinking water to all of 
the SWBNO’s customers. 

1.1. Project Scope 
The SWBNO has retained the ARCADIS/Trigon/Manchac team to complete a 
comprehensive Water Treatment Plant Master Plan and 20-year capital improvements 
program for the Carrollton and Algiers WTPs.  The main objective of this Water 
Treatment Plant Water Master Plan is to provide the SWBNO with a comprehensive 
planning document that describes the features of each system, evaluates treatment 
performance with respect to water quality goals and regulatory requirements, and reviews 
the infrastructure necessary to support the current and future needs of the SWBNO.  The 
Water Master Plan identifies and analyzes the SWBNO’s major water treatment plant 
infrastructure needs and provides a list of projects and actions that address these needs in 
the form of a Capital Improvements Program (CIP) that optimizes the use of the 
SWBNO’s resources and ensures financial feasibility.  This Water Master Plan will serve 
as a guidance document for water improvements over the next twenty years.   
 
The evaluation completed as part of this project was focused on operations, including the 
water quality of individual unit processes, reliability and redundancy, and production 
capacity. The operations assessment was limited to the Carrollton and Algiers treatment 

    
 

    SWBNO 
    Water Quality Master Plan 
   NLSW0002   

1-1 

 



processes.  Raw water supply, distribution infrastructure, and power systems were not 
reviewed as part of this project. 
 
Key objectives of this Master Plan include: 

 Providing the SWBNO with a planning document that can serve as a detailed 
roadmap for implementation of short, medium and long-term improvements 
for the SWBNO’s treatment systems at their WTPs. 

 Providing the SWBNO with a true “living” document that can be updated as 
conditions change. 

 Providing a framework to prioritize improvements that will continue to 
provide the highest quality of water to the SWBNO’s residents in a cost 
effective manner, while meeting the needs for future growth and maintaining 
system reliability. 

 Providing one comprehensive source of reference for SWBNO current 
infrastructure and regulatory compliance needs. 

 Reducing problems encountered during system modification due to lack of 
accurate records. 

 
The results of the inspections and assessments for the Carrollton WTP are presented in 
this report, along with discussions of rehabilitation and replacement alternatives, opinions 
of probable costs, and recommended improvements.  In consultation with SWBNO staff, 
the ARCADIS team has developed a staged program of recommended CIP projects, 
which addresses the 20-year planning needs at the Carrollton WTP.  The assessment and 
recommended CIP projects for the Algiers WTP are presented in a separate report.   

1.2. Background 
The treatment system at the Carrollton WTP was constructed and modified in several 
phases. The current system includes four flocculation and sedimentation basins, three 
contact basins, 36 dual media filters, ten ground-level storage tanks, and three on-site 
pump stations. The four flocculation and sedimentation basins function as two separate 
treatment pairs of a single system. These are designated as the G and L Basins. Settled 
water from the G and L Basins are combined following sedimentation. Chlorine and 
ammonia are added to form chloramines for primary disinfection. Water then flows into 
the three contact basins (C Basins). The chloraminated water flow is then split between 
the Sycamore and Claiborne filtration facilities. The current design capacity of the 
Carrollton WTP is 240 MGD. A schematic of the existing Carrollton WTP process is 
presented in Figure 1-1. 
 
The Carrollton WTP is supplied raw water from two intake structures on the East bank of 
the Mississippi River. Raw water is distributed to the WTP from the Oak St. River 
Station (ORS) or Old Pumphouse and the Industrial Avenue River Station (NRS), 
respectively. Currently, the G Basins are fed primarily from the ORS and by additional 
raw water supplied from the NRS. The L Basins are primarily fed by the NRS, but can be 
served by the ORS. A 54- inch and a 48-inch diameter line exit the ORS. The 54-inch 

    
 

    SWBNO 
    Water Quality Master Plan 
   NLSW0002   

1-2 

 



diameter line feeds raw water to the south side of the G Basins. The 48-inch diameter line 
also feeds the G Basins, entering from the east. The 54-inch diameter line from the ORS 
is interconnected to two parallel 48-inch diameter lines feeding raw water from the NRS 
to the L Basins. 
 
Chemicals can be applied to the raw water prior to the WTP. In the past, potassium 
permanganate was added at the intake pump stations for taste and odor control. This 
system is currently abandoned and powdered activated carbon (PAC) is now used for 
taste and odor control. PAC is added at the WTP after the static mixers in the G and L 
basins.  Ferric sulfate is used as a coagulant and added in conjunction with a polymer at 
the inlet of the G and L Basins.  The polymer serves as a coagulant aid to enhance floc 
formation and improve the sedimentation process.   
 
The G-Basins are two identical treatment trains that include rapid mixing, flocculation, 
and sedimentation. Rapid mixing is accomplished by four static mixers, while 
flocculation is accomplished with horizontal paddle mixers. The sedimentation area 
includes an overflow weir and a sloped floor with four draw off points and monorake 
system for residuals removal.   The two L Basins are smaller than the G Basins and each 
include a single static mixer for rapid mixing, perpendicular flocculators and five draw 
off points, and a monorake system for residuals removal.   
 
Following flocculation and sedimentation, the settled water from the G and L Basins is 
combined and routed through distribution channels to three contact basins (C Basins). 
Chlorine and ammonia are added to the water in the distribution channels. The C Basins 
provide extended chloramine contact time for disinfection prior to filtration. Lime and 
polyphosphate are also added upstream of the C Basins for pH adjustment for corrosion 
control treatment. Fluoride is also added to the process water prior to filtration in the C 
Basin effluent channel for dental health reasons. 
 
The existing filtration system is composed of two separate filtration facilities, the 
Sycamore and Claiborne Facilities. The Sycamore Facility includes 28 dual-media filters 
that consist of Filter Nos. 1-10, installed in 1906; and Filter Nos. 11-28 installed in 1932. 
The Sycamore filters are operated at loading rates of up to about 2.2 gpm/sf. The 
Claiborne Filter Facility is composed of eight dual-media filters installed in 1950, which 
are also operated at loading rates up to about 2.2 gpm/sf. Both filtration facilities have 
filters of a dual cell design. This design includes two separate filter cells separated by a 
center gullet.  
 
Filtered water from the Sycamore and Claiborne Filters is either pumped directly to the 
distribution system or to ten ground storage tanks located near the Claiborne Facility 
which provide a total of approximately 36 million gallons of storage. These storage tanks 
provide backwash water for the filters as well as provide feed water for the distribution 
system. Three distribution pump stations are located on-site. These include the Claiborne 
High Lift Pump Station, the Panola Street Station, and the High Lift Building (Spruce 
Street). Interconnections between the filter galleries provide filtered water to the three 
pump stations. 
    

 
    SWBNO 
    Water Quality Master Plan 
   NLSW0002   

1-3 

 



 
Backwash water from the Sycamore and Claiborne Filters is drained to an on-site 
backwash equalization basin. Suspended matter is allowed to settle from the backwash 
water. The settled water is then recycled from the equalization basin back to the G or L 
Basins for treatment.  
 
  

    
 

    SWBNO 
    Water Quality Master Plan 
   NLSW0002   

1-4 

 



Mississippi 
RIVER
Intake

OAK 
STREET
PUMP 

STATION

RAPID MIX
(2) FLOCCULATION 

BASINS (2)
SETTLING

BASINS
(2)

SYCAMORE 
FILTERS

(28)

GROUND 
STORAGE 
TANKS (10)

HIGH LIFT 
PUMP 

STATION
DISTRIBUTION 

SYSTEM

FERRIC
POLYMER
PAC

NLSW0002

FIGURE 1-1 

CARROLLTON WTP TREATMENT PROCESS SCHEMATIC

FIGURE 1-1 

INDUSTRIAL 
AVE

PUMP 
STATION

RAPID MIX
(2)

FLOCCULATION 
BASINS (2)

SETTLING
BASINS

(2)

FERRIC
POLYMER
PAC

Mississippi 
RIVER
Intake

Discharge to 
Mississippi River

G3 and G4

L3 and L4

Secondary 
Contact (C) 

Basins

CLAIBORNE 
FILTERS

(8)

LIME

FLUORIDE
AMMONIA

HYPOCHLORITE

Backwash 
Equalization 

Basin

PHOSPHATE

AMMONIA
HYPOCHLORITE

Clarifier Sludge

HYPOCHLORITE



1.3. Report Organization 
The Water Master Plan report for the Carrollton WTP is organized as follows: 

 Section 2 Water Quality and Treatment Performance – This section evaluates 
current treatment performance at the Carrollton WTP with respect to meeting 
key regulatory requirements and the SWBNO’s water quality goals. 

 
 Section 3 Treatment Process Assessment – This section identifies needs with 

respect to Process Mechanical, Chemical Storage and Feed, and Residuals 
Handling Systems at the SWBNO’s Carrollton WTP and presents alternatives 
and recommendations to address improvements required at the plants to meet 
regulatory/water quality, capacity, equipment condition, maintenance and 
operational needs.  An assessment of the SWBNO’s supply and distribution 
systems, including high service pumping was not included as part of this 
evaluation. 

 
 Section 4 Electrical Assessment - This section identifies needs with respect to 

the Electrical Assessment of the various treatment process areas at the 
SWBNO’s Carrollton WTP.  It should be noted that an assessment of the 
facility’s power supply, generation and distribution systems was not included 
as part of this evaluation. 

 
 Section 5 Structural Assessment - This section identifies needs with respect to 

the Structural Assessment of the various treatment process structures at the 
SWBNO’s Carrollton WTP and elevated ground storage tanks. It should be 
noted that administrative buildings and other structures not part of the 
treatment process were not included as part of this assessment. 

 
 Section 6 Prioritization of Improvements/Recommended 20-year CIP 

Implementation - This section discusses the approach used to group and 
prioritize projects and develop the 20-year CIP for the Carrollton WTP, and 
presents the recommended list of prioritized projects and CIP implementation 
schedule. 

 
 

    
 

    SWBNO 
    Water Quality Master Plan 
   NLSW0002   

1-6 

 



2. Water Quality Performance 

2.1. Introduction 
This section discusses existing conditions and evaluates current system performance at the 
Carrollton WTP with respect to meeting regulatory requirements and water quality goals.  An 
evaluation was completed to identify water quality constraints, treatment performance issues or 
regulatory compliance concerns.  The evaluation consisted of:  
 Examining the Sewerage and Water Board of New Orleans’ (SWBNO’s) existing 

regulatory requirements and associated water quality goals. 
 Assessing historical water quality and operational data with respect to meeting regulatory 

requirements and water quality goals. 
 Reviewing treatment process performance and identifying capital and operational 

improvements to meet regulatory, water quality and treatment objectives. 
 
Section 2.2 summarizes the plant’s water quality goals and performance, Section 2.3 discusses 
residuals handling requirements, while Section 2.4 summarizes historical chemical usage 
requirements used in assessing capacity and rehabilitation requirements of the chemical systems 
in Section 3. 

2.2. Water Quality Goals and Performance 
The Carrollton WTP has successfully provided clean, reliable and safe water to its customers 
since it has been in operation.  The facility produces high quality water that meets Federal 
Drinking Water Standards. The plant’s current water quality goals as well as a review of key 
operational data in relation to these goals are discussed in the following sections. 

2.2.1. Water Quality Goals  
Table 2-1 summarizes the key water quality goals for the Carrollton WTP.  Most have been 
adopted from federal and state regulations.   

 

 

 

 

 

  
    

 
    SWBNO 
    Water Quality Master Plan 
   NLSW0002   

2-1 

 



Table 2-1: Carrollton WTP Water Quality Goals 

Parameter Water Quality Goals 
CORROSION CONTROL 

pH 9.0 
90th percentile distribution system copper  <1.3 mg/L (Lead and Copper Rule - LCR) 
90th percentile distribution system lead 
 
 

<15 μg/L (LCR) 
PRIMARY DISINFECTION 

Giardia removal/inactivation 3.0-log (Surface Water Treatment Rule -SWTR, Interim 
Enhanced Surface Water Treatment Rule - IESWTR) 

Virus removal/inactivation 4.0-log (SWTR, IESWTR) 
Cryptosporidium removal/inactivation 3.0 log (Long-Term 2 Enhanced Surface Water 

Treatment Rule - LT2ESWTR, Bin 1) 

SECONDARY DISINFECTION 
Chlorine residual Residual detectable in greater than 95% of monthly 

samples (SWTR) 
Point of entry Cl2  Min. 0.2 and <4.0 mg/L (IESWTR) 

PARTICULATES 
Combined filter effluent samples <0.3 NTU in 95% of monthly samples collected at 4-hr 

intervals (IESWTR) 

Individual filter effluent samples <0.5 NTU after 4-hr of continuous operation , based on 2 
consecutive samples taken 15 min apart (IESWTR) 

Maximum combined filtered effluent <1.0  NTU (IESWTR) 
Maximum individual filtered effluent < 0.5 NTU at any time, based on 2 consecutive samples 

taken 15 min. apart  (IESWTR)  
 MICROBIAL PROTECTION 

Coliforms < 5% monthly samples coliform positive (Total Coliform 
Rule - TCR)  
No E.coli positive samples 

Giardia, viruses and Cryptosporidium Zero in raw water (SWTR, IESWTR, LT2ESWTR) 
DISINFECTION BYPRODUCTS 

TOC removal  If alkalinity > 120 mg/L as CaCO3, 
  If TOC < 4.0 mg/L, 15% removal required  
  If TOC 4-8 mg/L, 25% removal required  

  If alkalinity 60-120 mg/L as CaCO3, 
  If TOC < 4.0 mg/L, 25% removal required  
  If TOC 4-8 mg/L, 35% removal required  

    

 
    SWBNO 
    Water Quality Master Plan 
   NLSW0002   

2-2 

 



Parameter Water Quality Goals 
Distribution system TTHM (LRAA) <80 μg/L (Stage 2 Disinfectant/Disinfection By Products 

Rule -  Stage 2 D/DBPR) with goal of < 40 µg/L 

Distribution system HAA5 (LRAA) <60 μg/L (Stage 2 D/DBPR) with goal of < 30 µg/L 
INORGANIC/ORGANIC CHEMICALS 

Arsenic <10 μg/L (Arsenic rule) 
Fluoride <4 mg/L (Fluoride rule) 
Nitrate <10 mg/L (Phase II SOC/IOC Rule) 

 

2.2.2. Water Quality Performance 

2.2.2.1. Particulates Removal 
The source water for the Carrollton WTP is the Mississippi River, which is susceptible to 
seasonal events and climatic variation. Considering the large source watershed and various 
discharges which feed the Mississippi River, significant variation in raw water turbidity is typical 
for the WTP.  

Turbidity is a measure of the cloudiness of water and is used to indicate water quality (e.g., 
whether disease-causing organisms are present) and filtration effectiveness. Higher turbidity 
levels are typically associated with higher levels of disease-causing microorganisms, such as 
viruses, parasites, and some bacteria. The Interim Enhanced Surface Water Treatment Rule 
(IESWTR) establishes stringent filtered water requirements with respect to turbidity, which 
include: 
 Combined filter effluent (CFE) turbidity must not exceed 1.0 NTU at any given time. 
 CFE turbidity must be less than 0.3 NTU in at least 95% of measurements taken each 

month. 
 Systems are required to continuously monitor (every 15 minutes) turbidities for 